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SAMPLE RECD ON 22/01/2019 TESTING PERIOD : 22/01/2019 — 25/01/2019
Summary of Test Results/Conclusion
Test Method / Standard Clause/Test Name | Status / Performance Level
Protective gloves against chemicals and micro-organisms:Determination of resistance
. pentration
EN 374-2:2014 Clause 4.1 — Air leak test Pass
Clause 4.2 — Water leak test Pass
EN 16523-1:2015 Permeation by Liquid chemical under conditions of continuous contact.
Methanol Level - 0
EN 374-4:2013 Resistance to Degradation by Chemicals
Methanol Refer results.

Per pro SGS India Private Ltd.

K. Do

K. PACHAIYAPPAN
ASST. MANAGER
Email your Test Report Related Enquiries at Feedback.SLT@sgs.com

Digitally signed by Gutan Ghenadie
Date: 2021.08.16 08:33:07 EEST
Reason: MoldSign Signature
Location: Moldova

JOE No. : 1942802092 4336281 Page 1of3 Control No.:1042503618
This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at
http://www.sgs.com/terms_and_conditions.htm and Terms and Conditions for electronic documents www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of
liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the

time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to

a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of

this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be
reproduced except in full, without prior approval of the Company.

SGS India Pvt. Ltd | Consumer and Retail, Testing Laboratory, 28 B/1(SP), 28 B/2(SP), Second Main Road, Ambattur Industrial Estate, Ambattur,Chennai - 600 058.India
t: (91 -44) 6608 1600 WWW.SgS.Com

Member of the SGS Group (SGS SA)


mailto:Feedback.SLT@sgs.com

"NABL ACCREDITED
Cetificate No. TC-5176"

TEST REPORT

\Report No. : CH:TX:1042003833

[AVUTHTRTTRTB R AT AR
RESULTS

DATE : 25/01/2019|
SHHL1811067692SD

EN 374-2 : 2014 Protective gloves against chemicals and micro-organisms — Part-2: Determination of resistance pentration

Clause Test Name Test Results Performance level
4.1 Air leak Test Specimen # Leakage
(Air Pressure Used : 0.5
kPa) Size M No Leakage
Size M No Leakage Pass
Size M No Leakage
Size M No Leakage
Size M No Leakage
4.2 Water leak test Specimen # Leakage
Size M No Leakage
Size M No Leakage Pass
Size M No Leakage
Size M No Leakage
Size M No Leakage

EN 16523-1:2015 Determination of material resistance to permeation by chemicals — Part-1: Permeation by
Liguid chemical under conditions of Continuous contact.

Performance

Chemical Loop . AnaIyFicaI .Mean hi%Tuzt gﬂ:? level .
CAS NO system/collection technique thickness min-L accordanceto | Observation
medium used (mm) (minutes) EN ISO 374-1:
2016 Table 1
Continuous 0.10 <1
Methanol Open loop/ measurement 010 <1 Level - 0 Seve_re
67-56-1 Nitrogen With 0'11 <1 swelling
GC-FID '

EN ISO 374-1:2016 — Protective gloves against dangerous chemicals and micro-organisms.
Part 1: Terminology and performance requirments for chemical risks.
Table 1: Permeation performance levels.

Permeation performance level Measured breakthrough time
(minutes)

>10

>30

>60

>120

>240

>480
Performance levels are based on the lowest individual results achived per chemical
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RESULTS
Methanol Permeation Graph
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EN 374-4:2013 Protective Gloves against Chemicals and Micro Organisms — Determination of resistance to

degradation by chemicals

Chemical / Exposure Duration Test Results . Observation
CAS NO Percentage change in puncture resistance
Glove sample Result (%)
1 36.6
'\g?tg%nf ! 60+5 minutes é 22; Severe swelling
Mean 32.9
Standard Deviation 3.336
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